
EXPLODED VIEW



www.raider.bg

No. Description Qty
1 left housing-1 1
2 screw ST4x16 20
3 right handle 1
4 motor cover 1
5 bearing 606 1
6 rotor 1
7 bearing 608 1
8 small gear 1
9 stator 1

10 windshield 1
11 gear box 1
12 insert plate seat 1
13 connecting line 2
14 controller assy 1
15 light board 1
16 left housing-2 1
17 indicator board 1
18 left handle 1
19 bearing 697 1
20 retainer ring 1
21 big gear 1
22 key 1
23 output shaft 4
24 bearing 6000 1
25 gear box cover 1
26 screw ST5x16 4
27 screw M5x12 1
28 screw M5x25 1
29 rubber sleeve 1
30 trigger 1
31 trigger spring 1
32 micro switch 1
33 pushing rod spring 2
34 self lock button 1
35 connecting set 2
36 circlip 2
37 front hard axle 1
38 oil bearing 4
39 front aluminum pipe 1
40 aluminum connector 1
41 bolt M6x45 1
42 knob 1
43 handle 1
44 front handle 1
45 nut M6 1
46 screw M5x16 1
47 hanger ring 1
48 nut M5 1
49 clasp 1

第 1 页，共 2 页

SPARE PARTS LIST


